

CERTIFICATION LETTER

We certify that Proglaze ETA has been tested to and does conform to the following specification requirements.

Proglaze ETA was tested in accordance with the procedures outlined in ASTM D412 Test Methods for Vulcanized Rubber and Thermoplastic Rubbers and Thermoplastic Elastomers-Tension. The silicone extrusion exhibited an ultimate tensile strength of 1130 psi and 550% elongation.

Proglaze ETA was tested in accordance with ASTM E84 Standard Test Method for Surface Burning Characteristics of Building Materials. Proglaze ETA's results were flame spread of 15 and smoke development of 300.

The compound that is used to create Proglaze ETA has been tested to ASTM C1115, Type "C". The results are as follows:

- ASTM D2240 Shore A hardness – 43
- ASTM D395 Compression set, 22 hr at 22 degrees F – 14.5%
- ASTM D1149 Ozone resistance – No cracking
- ASTM D412 Tensile Strength – 1130 psi
- ASTM D412 Elongation at Rupture – 550%
- ASTM D624 Tear Strength – 114 lb/in